Items:
Value:

Bed, Leadscrew and Gear Train Assembly

Spares Counter | Myford ML10 | Myford ML10 Spares |  Bed, Leadscrew and Gear Train Assembly

MANUAL FOR ML10 LATHE No. 743K

MANUAL FOR ML10 LATHE No. 743K

Ref: 3535
This is a manual for the operation, installation and maintenance of a Myford ML10 lathe. Also has a very good pictorial parts list with exploded ... Read More

Quantity:  

Price: 18.50


 
2. ML10 OILITE BUSH  73011

2. ML10 OILITE BUSH 73011

Ref: 1921
Oilite Bush To Go At The Right Hand End Of The Leadscrew. 5/8" X 3/8" X 1" Read More

Quantity:  

Price: 5.50

(6.60 Inc VAT )

 
4. ML10 OILITE BUSH  73012

4. ML10 OILITE BUSH 73012

Ref: 2266
Oilite Bush To Go At The Left Hand End Of The Leadscrew. 3/4" X 5/8" X 1-1/4" Read More

Quantity:  

Price: 5.50

(6.60 Inc VAT )

 
7. 5/16

7. 5/16" OIL BLACKENED WASHERS - PACK OF 10 - SC91

Ref: 52064045
Pack of 10 Oil Blackened Washers. Inside Bore - 5/16" Read More

Quantity:  

Price: 4.29

(5.15 Inc VAT )

 
12. WOODRUFF KEY No. 404 (1/8

12. WOODRUFF KEY No. 404 (1/8" x 1/2")

Ref: 15865
Woodruff key (1/8" x 1/2") Read More

Quantity:  

Price: 3.50

(4.20 Inc VAT )

 
15. ML10 WASHER  11287

15. ML10 WASHER 11287

Ref: 2216
Washer For Changewheel Stud Read More

Quantity:  

Price: 4.00

(4.80 Inc VAT )

 
16. ML10 GEAR RETAINING SCREW  12230

16. ML10 GEAR RETAINING SCREW 12230

Ref: 1943
Retaining Screw For ML10, Also Suitable For Myford Series 7 Lathes. Read More

Quantity:  

Price: 7.70

(9.24 Inc VAT )

 
18. SPACER  75/1132 A2604

18. SPACER 75/1132 A2604

Ref: 2217
Spacer For Ml10 Lathes Gear Train .. Also These Are Suitable On All Series 7 Lathes. Read More

Quantity:  

Price: 6.50

(7.80 Inc VAT )

 
19. ML10 GEAR COLLAR  11286

19. ML10 GEAR COLLAR 11286

Ref: 2218
This Is The Gear Colllar That Goes On The End Of The Leadscrew. Inside Bore - 5/8" Outside Bore - 1" Myford Part Number ... Read More

Quantity:  

Price: 6.50

(7.80 Inc VAT )

 
21. 20T CHANGEWHEEL  11285/20

21. 20T CHANGEWHEEL 11285/20

Ref: 15867
Part of the ML10 Gear Set. For imperial lathes, two are needed. For metric lathes only one is needed Read More

Quantity:  

Price: 9.95

(11.94 Inc VAT )

 
22. 25T CHANGEWHEEL  11285/25

22. 25T CHANGEWHEEL 11285/25

Ref: 15869
Part of the ML10 Gear Set. Read More

Quantity:  

Price: 9.95

(11.94 Inc VAT )

 
24. 32T CHANGEWHEEL  11285/32

24. 32T CHANGEWHEEL 11285/32

Ref: 15871
Part of the ML10 Gear Set. Read More

Quantity:  

Price: 11.17

(13.40 Inc VAT )

 
25. 35T CHANGEWHEEL  11285/35

25. 35T CHANGEWHEEL 11285/35

Ref: 15872
Part of the ML10 Gear Set. Read More

Quantity:  

Price: 12.12

(14.54 Inc VAT )

 
26. 38T CHANGEWHEEL  11285/38

26. 38T CHANGEWHEEL 11285/38

Ref: 15873
Part of the ML10 Gear Set. Read More

Quantity:  

Price: 13.06

(15.67 Inc VAT )

 
27. 40T CHANGEWHEEL  11285/40

27. 40T CHANGEWHEEL 11285/40

Ref: 15874
Part of the ML10 Gear Set. Read More

Quantity:  

Price: 13.71

(16.45 Inc VAT )

 
29. 50T CHANGEWHEEL  11285/50

29. 50T CHANGEWHEEL 11285/50

Ref: 15876
Part of the ML10 Gear Set. Read More

Quantity:  

Price: 15.88

(19.06 Inc VAT )

 
31. 60T CHANGEWHEEL  11285/60

31. 60T CHANGEWHEEL 11285/60

Ref: 15878
Part of the ML10 Gear Set. Read More

Quantity:  

Price: 18.41

(22.09 Inc VAT )

 
32. 65T CHANGEWHEEL  11285/65

32. 65T CHANGEWHEEL 11285/65

Ref: 15879
Part of the ML10 Gear Set. Read More

Quantity:  

Price: 20.65

(24.78 Inc VAT )

 
33. 70T CHANGEWHEEL  11285/70

33. 70T CHANGEWHEEL 11285/70

Ref: 15880
Part of the ML10 Gear Set. Read More

Quantity:  

Price: 20.97

(25.16 Inc VAT )

 
34. 75T CHANGEWHEEL  11285/75

34. 75T CHANGEWHEEL 11285/75

Ref: 15881
Part of the ML10 Gear Set. Read More

Quantity:  

Price: 20.97

(25.16 Inc VAT )

 
36. ML10 THUMB SCREW  70/1131

36. ML10 THUMB SCREW 70/1131

Ref: 15882
Used To Fix The Gear Train Guard In Place. The Thumb Screw Is Also Suitabole For ML7 Lathes. Read More

Quantity:  

Price: 6.75

(8.10 Inc VAT )

 
63. 1/4

63. 1/4" BSF x 3/16" CUP POINT SCREWS - PACK OF 5 - SC31

Ref: 15866
Pack of 5 cup point screws. Thread: 1/4" BSF Length: 3/16" Read More

Quantity:  

Price: 15.97

(19.16 Inc VAT )

 
130. 5/16

130. 5/16" OIL BLACKENED WASHERS - PACK OF 10 - SC91

Ref: 2441
Pack of 10 Oil Blackened Washers. Inside Bore - 5/16" Read More

Quantity:  

Price: 4.29

(5.15 Inc VAT )

 
174. SCREWCUTTING CHART - METRIC  10428

174. SCREWCUTTING CHART - METRIC 10428

Ref: 14894
Screwcutting chart for the inside of the change gear guard. This is not the standard nameplate - the standard nameplate is (A2639) Read More

Quantity:  

Price: 10.22

(12.26 Inc VAT )

 
175. 3/8

175. 3/8" OIL BLACKENED WASHERS - PACK OF 10 - SC90

Ref: 245817
Pack Of 10 Oil Blackened Washers, 3/8" Inside Bore. Read More

Quantity:  

Price: 4.29

(5.15 Inc VAT )

 
213. 2BA x 1/2

213. 2BA x 1/2" ROUND HEAD SCREWS - PACK OF 5 - SC76

Ref: 4178799
Pack of 5 round head screws Thread: 2BA Length: 1/2" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
252. BALL HANDLE ASSEMBLY  A9846

252. BALL HANDLE ASSEMBLY A9846

Ref: 24564
Ball Handle For ML10 Screws On The Leadscrew At The Right Hand Side. Part Code - A9846 Read More

Quantity:  

Price: 12.50

(15.00 Inc VAT )

 
273. ML10 LEADSCREW MICROMETER  11519

273. ML10 LEADSCREW MICROMETER 11519

Ref: 885
Dial For A Leadscrew Handwheel ( Graduated Fom 0 - 125, To Suit The Imperial 8TPI Leadscrews ) Read More

Quantity:  

Price: 21.00

(25.20 Inc VAT )

 
273 274 275. ML10 METRIC LEADSCREW MICROMETER  30/055

273 274 275. ML10 METRIC LEADSCREW MICROMETER 30/055

Ref: 1429
Dial With Pointer For Series 10 Lathes Fitted To A Leadscrew, Where The Right Hand End Is Threaded 5/16" BSF ( For Lathes Up ... Read More

Quantity:  

Price: 22.41

(26.89 Inc VAT )

 
273 274 275. ML10 METRIC LEADSCREW MICROMETER  30/055/1

273 274 275. ML10 METRIC LEADSCREW MICROMETER 30/055/1

Ref: 15888
Dial With Pointer For Series 10 Lathes Fitted To A Leadscrew, Where The Right Hand End Is Threaded 3/8" BSF (For Lathes After Serial ... Read More

Quantity:  

Price: 22.41

(26.89 Inc VAT )

 
273 274 275. ML10 IMPERIAL LEADSCREW MICROMETER  30/054

273 274 275. ML10 IMPERIAL LEADSCREW MICROMETER 30/054

Ref: 1639
Dial With Pointer For Series 10 Lathes Fitted To The Leadscrew , Where The Right Hand End Is Threaded 5/16" BSF ( For Lathes ... Read More

Quantity:  

Price: 22.41

(26.89 Inc VAT )

 
273 274 275. ML10 IMPERIAL LEADSCREW MICROMETER  30/054/1

273 274 275. ML10 IMPERIAL LEADSCREW MICROMETER 30/054/1

Ref: 15889
Dial With Pointer For Series 10 Lathes Fitted To A Leadscrew, Where The Right Hand End Is Threaded 3/8" BSF ( For Lathes After ... Read More

Quantity:  

Price: 22.41

(26.89 Inc VAT )

 
274. POINTER  11675

274. POINTER 11675

Ref: 014564
Leadscrew Handwheel Pointer Fits At The Right Hand Side Of The Lathe Bed. Read More

Quantity:  

Price: 8.29

(9.95 Inc VAT )

 
275. 2BA x 5/16

275. 2BA x 5/16" ROUND HEAD SCREWS - PACK OF 5 - SC75

Ref: 254756
Pack of 5 round head screws Thread: 2BA Length: 5/16" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
'INDUCTION HARDENED BEDWAYS' PLATE

'INDUCTION HARDENED BEDWAYS' PLATE

Ref: 2142
Hardened Bed Sign... Length - 2 - 7/8" Read More

Quantity:  

Price: 7.00

(8.40 Inc VAT )